



KRAKATAU STEEL

MILL CERTIFICATE

DATE : 24.05.2021

CERTIFICATE NO. : D0005244-21
 ORDER NO. : 6000063445 / 40
 CUSTOMER : PANDAWA JAYA STEEL, PT.
 RUKO CITY PARK BUSINESS DISTRICT
 (CBD) D1 NO. 09 RT. 004 RW014 CENKARENG
 JAKARTA BARAT

COMMODITY : COLD ROLLED STEEL SHEET IN COIL

SPECIFICATION : JIS G3141 SPCCT-SD

NO	SIZE GAUGE x WIDTH x LENGTH (MM)	QUANTITY (PCS)	WEIGHT (KG)	HEAT NO.	ID. NO.	TENSILE TEST *)			BEND TEST	HARD NESS TEST (HRB)	CHEMICAL COMPOSITION (%)				
						YS	TS	EL			C	SI	Mn	P	S
						N/mm ²	N/mm ²	%							
1	3,000 x 1219,00 x COIL	1	9.770	Z04482	AVP712VA	243	333	42	GOOD	57	4,0	0,9	18,2	9,6	15,0
2	3,000 x 1219,00 x COIL	1	9.660	Z04461	AVQ718VA	210	303	50	GOOD	50	3,9	1,2	17,6	12,0	17,0
3	3,000 x 1219,00 x COIL	1	10.160	Z04461	AVQ718VB	210	303	50	GOOD	50	3,9	1,2	17,6	12,0	17,0

TOTAL WEIGHT

29.590

We hereby certify that Dimension, Shape, and Appearance of the material described herein has been satisfactorily tested and inspected in accordance with the requirements of the above specification

QUALITY CONTROL DIVISION

 Irdi SUHARDI
 SUPERINTENDENT

*) JIS Z 2201 No. 5 Test Piece, Gauge Length = 50 mm

RS/QP03/214P, Issue No.: 03, Issue Date: 23